A\

ﬂl)(l[ CHOPPER

The World’s Fastest Lawn Mower

> Serial Numbers
: 9090176
; and Higher -

Model # Engine Model #
Serial # Engine Serial #
Date Purchased Engine Spec. #

2009 IRON EAGLE REV. 2

PARTS MANUAL

700137-2 June, 2009




nNIVIFE NI

LiNIe UITUTI T 1)
COHgfﬂt“latiOHS on your purchase of a DIXIE CHOPPER

lawn mower. We believe you have exercised excellent judgement, and are
most appreciative of your patronage.

Your DIXIE CHOPPER Dealer is your #1 SOURCE
for
DIXIE CHOPPER parts and service !

Please call or visit your nearest authorized Dixie Chopper
Dealer for
additional service information.

AUTHORIZED DEALER

Let us know how you are getting along with your new CHOPPER!
www.dixiechopper.com

Dixie Chopper reserves the right to make changes or add improvements to its products at any time
without incurring any obligation to make such changes to products previously manufactured. Neither
Dixie Chopper, nor its dealers, accept responsiblility for variations which may be evident in the actual
specifications of its products and the statements and descriptions contained in this publication.




nIvir Nniu n ~n

JINTE OITUT T LN
CONTENTS
QUICK REFERENCE PARTS 1
DECALS 2
FRAME 5
WHEELS AND TIRES 6
DECK 7
SPINDLES 13
ocDC 14
DECK LIFT 15
DRIVE FRAME 16
DRIVE FRAME COMPONENTS 17
HYDRAULIC ROUTING 18
FUEL 19
PARKING BRAKE 20
BODY 21
ENGINE 23
ELECTRICAL DIAGRAM 24
SPECSIFICATIONS 25

NOTES




LIIAIE UITUT I &1L
IRON EAGLE MODEL’S

F NIINn

QUICK REFERENCE PARTS

MODEL 2344 2350 2560
Engine Kohler 23Hp Kohler 23Hp Kohler 25Hp
Deck 44> 50” 60”
Rear Tires

Rear Tire/Rim Complete (Right/Left) 400296 400296 400296
Front Tire/Rim Complete 400253 400253 400253
Belts

Engine-Pump Raw 2006A62R 2006A62R 2006A62R
Clutch-Deck Belt 2008B100R 2008B97R 2008B100R
Deck Belt 2008B101R 2006B112R 2006B128R
Filters

Fuel Filter 25-050-22 25-050-22 25-050-22
Kohler Air Filter 32-083-03 32-083-03 32-083-03
Kohler Foam Filter

Oil Filter 12-050-01 12-050-01 12-050-01
Blades

X-Blade 30227-50X 30227-52X 30227-62X
Various Parts

Fiber Washer W-101 W-101 W-101
Deck Roller (Ctr) 300365 300365 300365
Choke Control 600072 600072 600072
Throttle Assembly 400297 400297 400297
Fuel Cap 400314 400314 400314
Mesh Litter Bag (Optional) BAG-101 BAG-101 BAG-101




DECALS

DIXIE CHOPPER

The Worlds Fastest Lawm Mower

800060
Docu-Tubed || LUBRICATE DECK SPINDLES LI T

DO NOT ADD AUTOMATIC TRANSMISSION FLUID

EVERY 100 HOURS OR ANNUALLY THS WILL VOID WARRANTY

CAUTION: |
. CHECK OIL WHEN COLD. MAINTAIN OIL LEVEL TO THE COLD FILL
Important documents enclosed. We Recommend Using LINE ON THE RESERVOIR
DO NOT TOP OFF RESERVOIR!
Heen Opergtor S ManualﬁEEFﬁ L_L_lCAS X-Tra H/D Grease Transaxle service interval: Initial 100 hrs., every 400 hrs thereafter
operating your machine. Dixie Chopper Part #900088 OIL/FILTER CHANGE TO BE PERFORMED

BY AUTHORIZED DIXIE CHOPPER SERVICE DEALER ONLY!

1 2 3

TO AVOID INJURY, READ TO AVOID INJURY, READ

A DANGER  OWNER'S MANUAL A DANGER  OWNER'S MANUAL

STOP BLADE & BACK SLOWLY IF MACHINE Never mow near people  Never carry passengers
STOPS GOING UPHILL Never use when under influence of drugs or alcohol
NEVER MOW NEVER MOW NEVER MOW Set parking brake & remove key if leaving machine
SIDE HILL UP HILL Avoid blade unless blade & engine are stopped
OVER 5 OVER 10° ° Machine is notatoy Avoid slippery or steep areas

Look behind machine before backing Keep safety devices in place and working
® @ @ Remove potential thrown objects ~ Know location and function of controls
NUNCA CORTE _NUNCA CORTE _ NUNCA CORTE A PELIGRO LEA EL MANUAL DEL USUARIO
EL CESPED  CESPED CUESTA CESPED PARAIEVITARICE SIONES)
LATCESQIIJN'I;NTE ARR:JB;ACON EN FE':‘DGEN':\TES Nunca corte el cesped cerca de personas
INCLINACION INCLINACION INCLINACION No llevar pasajeros en ninguna circunstancia
MAYOR A 5° MAYOR A 10° MAYOR A 15° No utilice el cortacesped bajo la influencia de drogas o alcohol
DETENGA LA CUCHILLA Y RETROCEDA Coloque el freno de estacionamiento y retire la llave si abandona la maquina
LENTAMENTE S| LA MAQUINA DEJA DE IR Evite el contacto con las cuchillas a menos que el motor y las cuchillas esten detenidas
CUESTA ARRIBA Lamaquina no es un juguete  Mire detras de la maquina al retroceder
REV. LEA EL MANUAL DEL Mantenga los dispositivos de seguridad en su lugar y funcionando REV.
STEERING A USUARIO PARA EVITAR Evite areas resbaladizas o empinadas  Retire objetos que la maquina pueda lanzar STEERING
SPEED CONTROL PELIGRO LESIONES Aprenda el funcionamiento y ubicacion de los controles SPEED CONTROL

BELT ROUTING DIAGRAM LUBRICATION DIAGRAM

Grease Zerks Every 25 Hours

Front Caster Wheel Pivots (2)

THROTTLE
OPERATE

}idter Spring Adjustment
pred

Deck Spindles (3)

‘ DECK PTO

D) 400253 Front Tire/Wheel Assembly (12psi) 13x6.5-6.00
\ron Eagle 2044 400275 Front Wheel Bearing
1. Top Center Deck Pulley. 9907525X100S 400276 Front Wheel Spacer
2. Botiom Deck Pulley 9907525X1005 400296 Rear Tire/Wheel Assembly (6 psi) 20x10.0-8.00
3. Deck dler Pully. 30040
4 Engine-Deck Bel Blades
5. Dock Bol. 447 (Fits ron Eagle 2044)
6. Transmission Puley/Fan Ki. 71512 30227-50X
7. Left Transmission Idler Pulley. 30227-50T
800189 8. Right Transission Idler Pulley. 50" (Fits Iron Eagle 2350)
9. Engine-Transmission Belt 30227-52X
10. Clutch. 500067
30227-52T
11, Transmission-Engine Drive Puliey. 07 o Eacle 2560)
6 Iron Eagle 2350 30227-62X
Top Center Deck Puley: 30227- 62T

1
2
3
4
5.
6
7
8
B
1
1

0.
1

fe—
Tire/Wheel

Bottom Deck Puly.
e SparkPlug
Engine-Deck Bel
Deck Belt Change every 200 hours or when needed
lTrx:‘n;m\nmn Puﬂe‘g;Fa;K‘;l 71512 Air Filter

oft Transmission Idler Pulley. 20083 02 20Hp Courage
Bt B el 3208303  23Hp Courage
Clutch. . 3208303 25Hp Courage
Transmission-Engine Drive Pulley...... 300474 Replace element every 100 hours

Engine
Iron Eagle 2560 il

Top Center Deck Pulle 300454
Boom Deck Paley. 2007825%100S 10075 Lucas 15/40 Magnum Motor Oil (16 s, 201p Coroge)
Deck Idler Pulley. 401 g Gt (20qt. 7325ty Courage)
Engine-Deck Bel. 20088100W
Deck Belt 20068126R Change every 100 hours
Transmission PuieyiFan Ki. 71512 Transaxle
Left Transmission ider Pulley. 200238 Transaxie il and erchanges MUST b peromed by an
Right Transmission Ider Pulley. ... 200239 Aitharzes Db Chopper Serce Destr ONLY
Engine-Transmission Belt 20068628 ol
Gteh 500067 20500 Lucas 20/50 Plus Motor Ol
1. Transmission-Engine Drive Puiey... 300474 20500 Lucas 20/50 Plus Motor O
Initial change 100 hours, every 400 hours thereafter 800191

semNpanwNs

REF PART# DESCRIPTION aty il R
1 (800018 Decal
2 |800060 Decal
3 |[800192 Decal
4
5

m
-

PAR
800189 Decal
800191 Decal
800196 Decal
800197 Decal
800198 Decal

DESCRIPTION Qty
Decal Panel Control
Route Belt

Deck 44”

Deck 50”

Deck 60”

Document Tube

Deck Spindle Lucas Grease
Caution Oil

Safety Floor Pan

Height Adjustment Deck

Ol |N|O

800188 Decal
800190 Decal

Alalalal—~
NININ|=~|—~

—_
o




nivir Nnis

LINIL U"Ul
DECALS (CONT’D)

A CAUTION

Shut off engine before refueling.
Never fill fuel tank indoors or when engine is hot.
Wipe up all spilled fuel before starting engine.
Do not smoke while refueling.

A PREcAucION

Cierre EI Motor Antes De Volver A Cargar El Tanque.
Nunca Llene El Tanque De Combustible En
Interiores O Cuando El Motor Este Caliente.
Limpie Todo Combustible Derramado Antes
DeEncender EI Motor.

No Fume Al Cargar Combustible.

n
nn.

DANGER

PELIGRO

KEEP HANDS & FEET AWAY.
DO NOT OPERATE MOWER UNLESS GUARD
OR GRASS CATCHER IS ATTACHED.

MANTENGA ALEJADOS MANOS Y PIES.

NO OPERE EL CORTACESPED A MENOS

QUE LA PROTECCION O CAPTACION DE
HIERBA ESTE COLOCADA.

CONTROLLED

CHUTE

DANGER

ocbc

Safe operation of this vehicle
is the sole responsibility of the
operator. Safety is an ATTITUDE
and it starts with you!

16

14

wowr )
15
REF# PART# DESCRIPTION Qty
11 1800204 Decal - Pan Floor Front
12 (800199 Decal - Pivot Plate
13 1800195 Decal - Front Panel/Rear Guard

14

30229

Decal -

Danger Deck

15

800201

Decal -

Caution Fuel

16

97072

Decal

- Safety OCDC

2= INNINND=] =




C

INIL UL
DECAL PLA

NOTE: On Bottom
Side of FI P

(DNOTE on ot
ide of Floor Pan




nivire Nnim n

LINIE UITUT T &6
IRON EAGLE FRAME ASSEMBLY

REF PART# DESCRIPTION REF  PART# DESCRIPTION

1 [100219 |Weldment - Frame IE Front 44’/50" | 1 [| 12 |B-139 | Bolt-1/2"-13 X 1-3/4" 1
1A | 100223 | Weldment - Frame IE Front 60” 1 13 |N-126 | Nut - 1/2”-13 Nyloc Jam 1
2 [100218 |[Weldment - Frame IE Rear 1 14 200243 | Weldment - Idler Pump IE 1
3 |B-138 Bolt - 1/2"-13 X 1” 8 15 |B-117 | Bolt-1/2"-13 X 1-1/4” 1
4 |W-109 | Washer - 1/2” Flat 8 16 | W-171 | Washer - 1/2” Teflon Washer 1
5 [N-157 | Nut- 1/2°-13 Whiz Flange 8 17 |N-143 | Nut - 1/2"-13 Nyloc 1
6 |200241 |Mount - Transmission IE Front 1 18 | B-314 | Bolt - 3/8"-16 X 5-1/2" Full Thread | 1
7 |B-108 Bolt - 3/8"-16 X 1” 8 19 168280 | Spring 1
8 |W-104 | Washer - 3/8” Flat 10 || 20 |N-107 | Nut- 3/8"-16 Nyloc 1
9 |N-108 Nut - 3/8”-16 Whiz Flange 8 21 1200239 | Pulley - Idler Flat 3.75 W/Center 1
10 [ 200242 | Mount - Transmission IE Rear 1 22 |B-120 |Bolt-5/8"-11 X 1” 1
11 1200238 | Pulley - Idler Flat 3.75 No center 1 23 |W-111 | Washer - 5/8” Lock 1




NIVIFE NIINNNEN

LINIE UITUT T &6
IRON EAGLE WHEELS & TIRES ASSEMBLY

i
e

(0)]

REF PART# DESCRIPTION Qty
REF _PART# Ll L] M| 12 |400296 |Assembly - Rim/Tire Turf Master | 2
1 1100220 | Weldment - Front Fork 2 20x10x8
2 110208 | Seal - Front Fork 2 13 |N-113 Nut - 1/2”-20 Wheel Lug 8
3 | 97171 | Bearing - Bottom Front Fork 2 14 1200237 | Transaxle - LH 2800 1
4 |[10206 |Race - Bearing Front Fork 4 15 200236 | Transaxle - RH 2800 1
5 110207 |Bearing - Top Front Fork 2 16 | B-173 Bolt - 5/16”-18 X 2-1/2” 8
6 |W-131 [Washer-1"ID X 1-1/2°0OD X 1/8"TH | 2 17 | W-113 Washer - 5/16” Flat 8
7 |F-100 [ Fitting - 3/16” Drive-In Grease 2 18 | N-103-W [ Nut - 5/16”-18 Whiz Flange 8
8 10220 | Cap - Dust Front Fork 2 19 | 400306 |Guard - Rear 1
9 1400253 | Assembly - Tire 13/6.5-6 MC Tread | 2 20 | B-138 Bolt - 1/2”-13 X 17 4
10 [B-122 |Bolt-5/8"-11 X 7-1/2” 2 21 | W-166 Washer - 7/16” Flat 4
11 | N-115 | Nut - 5/8"-11 Nyloc 2 22 | N-157 Nut - 1/27-13 Whiz Flange 4




GecONCo )
= ‘4—’.-.:' N e ; J
EREEE= A\




IRON EAGLE 44” DECK ASSEMBLY (CONT’D)

NOILdI{OS3a

#1yvd

#43d

NOILdI¥OSs3a

#1dvd

L Yoe@-sulbuz Js|p| Wiy - JusWpIBM | 20S00€ | Ayl
L 3007 - Jaysep [ LLL-M | OFL
L LI-LX LL-8/6-30g | v9z-ga| arl
L dea( jel4 JoIp| - A8|ind | LOY0OE | VL
z 20IAN L1-.8/S - INN| SLL-N]| z¢ L aulbug-3oe( Jojp| Wiy - Alquessy | 90G00¢ | i
Z 1e14 3vS .p/€ - Jausepn | 88L-M | LE } Jop|noys v/L-¢ X ¢l-.2/l - log glL-g| ¢l
Z SXLL-8/5-10g| 8/z-9| o¢ l %08(Q J49Ip] - JUsWpPBAA | 0LGO0E | Al
L 3oo7 -Jaysem | LLL-M | D21
djeog-nuy - J9||0
¢ IBOS UV - J9llod | 59€00¢ | 6¢ L LI-LX LL-8/6-30g | +v9z-9| gzl
¢ QOAN €1-2/L -INN | EVI-N| 82 ! deaq je|d Jolp| - A8lind | LOYOOE | VeI
14 J-LX EL-2/L-Nog | ZL-g]| L2 L yoe( J8|p| - Alquessy | 60S00E | ¢
14 Jazijiqe)s 1exoelg - el | €8%00€ | 92 €L J/-LX9L-8/€-309| 9cL-d]| LL
L ¥oe( J8ziigels - 8leld | 6%500€ | SZ %oeQ gnH - Alqwiessy | LyH00E | 0L
L p8}jo|S %o8( J8zi|iqe)s - 8jeld | 8¥S00E | +2 oL JX9l-8/€-wog| sel-g| 6
14 Jzgudiey -dio | €120€| €2 Ge abuelq zZIym 91-.8/€ -INN| 80L-N| 8
L 3o8( J8zi|iqe)s - poy | G8¥00E | ¢Z L JIEXolL-8/€-wog| oi-g| 2
14 00|AN 91-.8/€-INN| LOL-N| L2Z L uoisua| -}exoelg | 82S00¢€ | 9
L Ob# - Buuds [ 08289 | 02 L Jazi|iqe)s - 1evoelg | L8Y00E| S
14 1el4 .8/¢ - 1sysep | yOL-M | 6L L yo1 As|ind - prens | G6H00E | ¥
L %08( J8|p| Uoisua] - poyY | ¥81L00E | 8L L Wby As|ind - psens | ¥6+00¢ | €
l Buuds [ yzeooe | 2L L do] ®je|d - Juswplap | €6700E | 2
14 abue|4 ZIYMm LL-.8/S-INN| S6L-N| 9l L Yoe( - Juswplep | 26700 | L
L LG X LL-8/S-)og | 9oe-g| Sl v 0eq - Alquessy | 02500€

#43d







IRON EAGLE 50” DECK ASSEMBLY (CONT’D)

NOILdI{OS3a

#1yvd

#43d

NOILdI¥OSs3a

#1dvd

L Yoe@-sulbuz Js|p| Wiy - JusWpIsMA | 80S00€ | Avl
L 3007 - Jaysep [ LLL-M | OFL
L ZIL-LX LL-8/S-Wog | voz-a| avi
L dea( jel4 JoIp| - A8|ind | LOY0OE | VL
e 20lAN L1-.8/S - INN| SLI-N| z¢ L aulbug-3oe( Jojp| Wiy - Alquessy | zgy00e | i
e 1e14 3vS .p/€ - Jausepn | 88L-M | LE } Jop|noys v/L-¢ X ¢l-.2/l - log gll-gd| ¢l
e SXLL-8/5-10g| 8/z-9| o¢ l %08 J8|p| - JuswpIBAA | 0LG00E | AclL
L 3oo7 -Jaysem | LLL-M | D21
djeog-nuy - J9||0
€ IBOS UV - J9llod | 59€00¢ | 6¢ L LI-LX LL-8/6-30g | +v9z-9| gzl
4 Q0N €1-2/L -INN| €vL-N| 82 | dea( jeld Jaip| - Aslind | LOv00E | VzI
14 J-LX EL-2/L-Nog | ZL-g]| L2 L yoe( J8|p| - Alquessy | 60S00E | ¢
14 Jazijiqe)s 1exoelg - el | €8%00€ | 92 €L J/-LX9L-8/€-309| 9cL-d]| LL
L ¥oe( J8ziigels - 8leld | 6%500€ | SZ 308 gnH - Alquessy | Ly¥00E | 0L
L p8}jo|S %o8( J8zi|iqe)s - 8jeld | 8¥S00E | +2 oL JX9l-8/€-wog| sel-g| 6
14 Jzgudiey -dio | €120€| €2 Ge abuelq zZIym 91-.8/€ -INN| 80L-N| 8
L 3o8( J8zi|iqe)s - poy | G8¥00E | ¢Z L JIEXolL-8/€-wog| oi-g| 2
14 00|AN 91-.8/€-INN| LOL-N| L2Z L uoisua| -}exoelg | 82S00¢€ | 9
L Ob# - Buuds [ 08289 | 02 L Jazi|iqe)s - 1evoelg | L8Y00E| S
4 1el4 .8/¢ - 1sysep | yOL-M | 6L L ye Ae|ind - pieng | /8%00€|
L %08( J8|p| Uoisua] - poyY | ¥81L00E | 8L L Wby As|ind - psens | 88+00¢ | €
l Buuds [ yzeooe | 2L L do] sje|d - Juswplep | 08700E | 2
14 abue|4 ZIYMm LL-.8/S-INN| S6L-N| 9l L Yoe( - uswplep | 62400 | L
L LG X LL-8/S-)og | 9oe-g| Sl .0G 08 - Alqwessy | 12500€

#43d

10






IRON EAGLE 60” DECK ASSEMBLY (CONT’D)

NOILdI{OS3a

#1yvd

#43d

NOILdI¥OSs3a

#1dvd

L Yoe@-sulbuz Js|p| Wiy - JusWpIsMA | 80S00€ | Avl
L 3007 - Jaysep [ LLL-M | OFL
L ZIL-LX LL-8/S-Wog | voz-a| avi
L dea( jel4 JoIp| - A8|ind | LOY0OE | VL
v 20lAN L1-.8/S - INN| SLI-N| z¢ L aulbug-3oe( Jojp| Wiy - Alquessy | zgy00e | i
7 1e14 3vS .p/€ - Jausepn | 88L-M | LE } Jop|noys v/L-¢ X ¢l-.2/l - log gll-gd| ¢l
% SXLL-8/5-10g| 8/z-9| o¢ l %08 J8|p| - JuswpIBAA | 0LG00E | AclL
L 3oo7 -Jaysem | LLL-M | D21
djeog-nuy - J9||0
4 IBOS UV - J9llod | 59€00¢ | 6¢ L LI-LX LL-8/6-30g | +v9z-9| gzl
4 Q0N €1-2/L -INN| €vL-N| 82 | dea( jeld Jaip| - Aslind | LOv00E | VzI
14 J-LX EL-2/L-Nog | ZL-g]| L2 L yoe( J8|p| - Alquessy | 60S00E | ¢
14 Jazijiqe)s 1exoelg - el | €8%00€ | 92 €L J/-LX9L-8/€-309| 9cL-d]| LL
L ¥oe( J8ziigels - 8leld | 6%500€ | SZ 308 gnH - Alquessy | Ly¥00E | 0L
L p8}jo|S %o8( J8zi|iqe)s - 8jeld | 8¥S00E | +2 oL JX9l-8/€-wog| sel-g| 6
14 Jzgudiey -dio | €120€| €2 Ge abuelq zZIym 91-.8/€ -INN| 80L-N| 8
L 3o8( J8zi|iqe)s - poy | G8¥00E | ¢Z L JIEXolL-8/€-wog| oi-g| 2
14 00|AN 91-.8/€-INN| LOL-N| L2Z L uoisua| -}exoelg | 82S00¢€ | 9
L Ob# - Buuds [ 08289 | 02 L Jazi|iqe)s - 1evoelg | L8Y00E| S
4 1el4 .8/¢ - 1sysep | yOL-M | 6L L ye Ae|nd - pieng | 16%00€|
L %08( J8|p| Uoisua] - poyY | ¥81L00E | 8L L Wby As|ind - psens | 96400 | €
l Buuds [ yzeooe | 2L L doj sje|d - Juswplep | LBY00E | 2
14 abue|4 ZIYMm LL-.8/S-INN| S6L-N| 9l L Yoe( - Juswplep | 06700 | L
L LG X LL-8/S-)og | 9oe-g| Sl .09 308 - Alquessy | ZZG00¢

#43d

12



IRON EAGLE SPINDLE HUB ASSEMB

nIVIFE NI

LUinie UII

us

REF PART# DESCRIPTION Qty
1 | N-167 17-14 Jam Nut Zinc 3
2 | W-146 Washer - 17 X 1/4” Thick 4
3 [wW-137 17 X 2” Belleville Washer 4
4 | 300511 Pulley - Center Top (f/44”) 1

4A | 300501 Pulley - Center Top (f/507) 1

4B | 9907675X100S | Pulley - Center Top (f/60”) 1
5 19907525X100S | Pulley - Split 5-1/4” X 1" Bore | 3

(f/447/507)
5 19907525X100S | Pulley - Split 5-1/4” X 1" Bore | 2
(f/607)
5A | 300511 Pulley - 5-1/4” (f/60” Center 1
Bottom)
6 |[300448 Bushing - Hub Deck Sealed 3
7 1788080 Ring - Retaining 6
8 1300443 Seal - Hub Deck 6
9 130218 Bearing - Hub Deck 6
10 | F-102 Fitting - 1/47-28 Grease 3

REF PART# DESCRIPTION Qty
11 30219 Spacer - Hub Deck 3
12 | 30217 Shaft - Short Hub Deck 3
13 | W-182 Washer - 5/8” X 1/4” Thick 3
14 [ W-101 Washer - 5/8” Fiber 3
15 | 30227-50X | Blade - X-Style 50" (f/44”) 3

15A [ 30227-52X | Blade - X-Style 527 (f/507) 3

15B | 30227-62X | Blade - X-Style 62” (f/60”) 3
16 | W-100 Washer - 5/8” Belleville 3
17 | B-121-L Bolt - 5/8”-18 X 3” 3
18 | 300440 Assembly - Hub Deck 3

Sealed (Inc. Items in Box)
19 | 2006B128R | Belt - Deck 60” 1

19A [ 2006B112R | Belt - Deck 50” 1

19B | 2008B101R | Belt - Deck 44” 1
20 | 2006A62R | Belt - Engine - Pump 1
21 | 2008B100R | Belt - Engine - Deck 44”/60” | 1

21A | 2006B97R | Belt - Engine - Deck 50” 1




inie UI

IRON EAGLE OCDC ASSEMBL

nNIVIFE NI

us 1

60" OCDC ASSEMBLY

REF PART# DESCRIPTION Qty
300498 Assembly - OCDC 44”
300499 Assembly - OCDC 50”
300500 Assembly - OCDC 60”
1 |[300532 Weldment - Riser 44” 1
1A | 300539 Weldment - Riser 50” 1
1B [ 300541 Weldment - Riser 60” 1
2 |B-110 Bolt - 3/8”-16 X 3/4” Carriage 8
3 | N-108 Nut - 3/8”-16 Whiz Flange 4
4 300533 Weldment - Base 44” 1
4A | 300534 Weldment - Base 50/60” 1
5 300535 Bracket - Hinge 1
6 | 300536 Screen 44 1
6A [ 300538 Screen 50” 1
6B | 300540 Screen 60” 1

REF PART# DESCRIPTION Qty
7 |N-107 [ Nut-3/8"-16 Nyloc 5
8 (900014 | Weldment - Handle
9 |B-179 |Bolt-3/8"-16 X 2-1/2” 1
10 | 20252 | Spring 1
11 | W-104 | Washer - 3/8” Flat 1
12 [ 97122 | Rod - Control (Includes 1

Ref#'s-14 & 15
13 | 20224 | Clip - Hair Pin 2
14 | N-150 | Nut- 3/8"-24 1
15 | N-155 | Yoke - 3/8”-24 Adjustable 1
16 | P-102 | Pin-3/8" X 1-1/4” Clevis 1

RN
AN




nivirE Aalriinnnrn

IATE UGITUT T EIL.
IRON EAGLE DECK LIFT ASSEMBLY

REF# PART# DESCRIPTION Qry
1 |[300478 | Weldment - Pad Pedal Foot 1 REF# PART# DESCRIPTION QTY
2 [B-119 |Bolt-1/2-13X 3" 1 11 |B-108 |Bolt-3/8"-16 X 1” 8
3 |N-126 [ Nut- 1/2"-13 Nyloc Jam 1 12 | W-125 | Washer - 3/8” Nylon 4
4 300477 | Weldment - Plate Outer Height Deck [ 1 13 |N-107 [ Nut- 3/8"-16 Nyloc 8
5 |300476 | Spacer - Adjustmejnt Height 3 14 (300486 | Angle - Pivot 4
6 |B-165 |[Bolt-3/8"-16 X2" 3 15 [300502 | Hanger - Deck 3/8”-16 X 4-3/8”90° | 4
7 |N-108 | Nut- 3/8"-16 Whiz Flange 4 16 | 20224 | Clip - Hair Pin #13 4
8 [P-125 |Pin-1/2" X 2" Clevis 1 17 [N-107 | Nut - 3/8"-16 Nyloc 4
9 130213 |[Clip - #27 HAIR PIN 1 18 | 900100 | Spring 1
10 [300475 | Link - Arm Lift Deck 2 19 | B241 Eye Bolt - 3/8"-16 X 6” 1

15




nNIVIF NIINNI

LINIE UITUT T &6
IRON EAGLE DRIVE FRAME

REF PART# DESCRIPTION Qty |l REF PART# DESCRIPTION Qty
1 1400302 |Weldment - Inner Fender Right 1 11 1100222 [ Guard - Transmission Rear 1
2 |[400303 | Weldment - Inner Fender Left 1 12 | 200240 | Tank - Expansion Transaxle
3 |400304 |Panel- Front 1 13 [B-102 Bolt - 1/4”-20 X 3/4” 10
4 |B-107 Bolt - 5/16”-18 X 3/4” 18 14 | W-102 Washer - 1/4” Flat 10
5 |B-101 Bolt - 1/4”-20 X 1/2” 4 15 | N-152 Nut - 1/4”-20 Insert 8
6 | N-103-W [ Nut - 5/167-18 Whiz Flange 18 16 [ 200258 | Arm - Valve Dump 2
7 |N-102 Nut - 1/4”-20 Whiz Flange 6 17 1400163 | Spring 2
8 |[400315 |Bracket - Fuel Tank Support 4 18 | 900015 | Tube - Document 1
9 1100221 | Guard - Transmission Front 1 19 120225 Battery 1
10 (400305 | Cross Member - Support Seat 1 20 | 20228 Strap - Battery 1

16




mIviFe niinnnrn

LINnIE OUITUTI T k1.
IRON EAGLE DRIVE FRAME COMPONENTS

REF PART# DESCRIPTION Qty
T —— pvw | 18 [ N-103-W | Nut - 5/16-18 Whiz Flange 6
11200271 | Weldment - Block Steering Left 1 19 1200255 | Bracket - Arm Control E
1A [ 200272 | Weldment - Block Steering Right | 1 20 [B-312  [Bolt-7/16"-20 X 1" 2
2 | B-197 Bolt - 1/2”-13x4-1/2" 2 21 | W-140 Washer - 5/8” Nylon 2
3 |W-109 | Washer - 1/2” Flat 6 22 [N-196 [ Nut-7/16”-20 Top-Lock 2
4 |W-192 |Washer - 1/2” Belleville X 10D | 4 23 200256 | Arm - Linkage Control Right 1
5 |N-143 Nut - 1/2"-13 Nyloc 2 24 (200257 | Arm - Linkage Control Left 1
6 [200067 |Weldment - Lever Steering Left | 1 25 |B-137  [Bolt-3/8™-16 X 3/4 2
7 [200066 |Weldment - Lever Steering Right | 1 26 |B-108  [Bolt-3/8"-16 X 1" 2
8 | N-111 Nut - 1/2°-13 Jam 2 27 [N-108 [ Nut - 3/8"-16 Whiz Flange 2
9 |200247 |Tab - Actuator Switch Steering 2 28 [N-107 [ Nut - 3/8™-16 Nyloc 2
10 500013 | Switch - Lever Steering 2 29 1400201 | Grip - Foam 2
11 | B-258 Bolt - M5-.8 X 16mm 4 30 | 400228 | Cap - End Plastic Black 2
12 |W-180 | Washer - M5 Split Lock 4 31 [B-131  [Bolt-5/16-18 X 1 HHCS Gr.5 4
13 [ N-179 Nut - M5-.8 4 32 | 200270 |Rod - Stop Forward Steering 2
14 | 900267 | Damper - Steering 2 33 [20224 [ Clip - Pin Hair #13 2
15 |B-104 | Bolt - 5/16°-18 X 3/4” Carriage 2 34 |B-105  [Bolt-5/16-18x1 3/4 HHCS 2
16 | 200273 | Bracket - Guide Rod Steering 2 35 100107 | Spring - Suspension 2
17 | N-131 Nut - 5/16°-18 Nyloc 6 36 [N-111 1/2°-13 Hex Jam Nut 2

17




INIL OIIUI 1 &I
HYDRAULIC HOSE
ROUTING

REF PART# DESCRIPTION Qty
1 1200240 | Tank - Expansion Transaxle 1
2 |600030 [Hose-1/2”1ID. x 3/4” OD. Fuel Line 2
3 1200237 | Transaxle - LH 2800
4 200236 | Transaxle - RH 2800
5 1200226 | Clamp - Spring Black 1/2” 4

18




nivir Niin

UiIAIR UITUI l L.

IRON EAGLE FUEL COMPONENTS

REF PART#

600158

DESCRIPTION
Kit - Component Fuel (Inc. ltems in Grey)

Qty

400311

Tank - Storage Molded Left

400298

Tank - Fuel Molded Right

400314

Cap - Tank Fuel

600153

Grommet - Rubber Viton

72218

Fitting - 90 Degree

68231

Clamp - Hose Micro #4

600151

Pickup - Fuel w/check & Filter

72012

Clamp - Worm 5/16”

LN SN RS RSN SN QG QU G QSN

O|lo|N|O|Oa| R |WIN|—~

600152

Hose - 1/4” X 14-1/2” Long

/ft

19




inie UI

nNIVIFE NI

us 1

IRON EAGLE PARKING BRAKE

REF PART# DESCRIPTION Qty
1 200248 | Handle - Brake Parking 1 REF PART# DESCRIPTION Qty
2 | B-131 Bolt - 5/16™-18 X 1” 2 15 | N-102 Nut - 1/4”-20 Whiz Flange 1
3 |W-113 Washer - 5/16” Flat 3 16 | 200250 Weldment - Rod Brake 1
4 [W-184 Washer - 5/16” Nylon Flat 1 17 | 20224 Clip - Hair Pin #13 3
5 |N-131 Nut - 5/16”-18 Nyloc 3 18 | 200254 Arm - Cam Brake Parking 1
6 |500019 | Switch - Brake 1 19 (200252 Connector - Brake Parking 1
7 | B-258 Bolt - M5-.8 X 16mm 2 20 |B-176 Bolt - 5/167-18 X 3” 1
8 |Ww-180 Washer - M5 Split Lock 2 21 [N-144 Nut - 5/16”-18 Nyloc Jam 1
9 |N-179 Nut - M5-.8 2 22 | 20280L-20 | Spring - 20Ib. Compression 1
10 [ 200251 |Linkage - Brake Parking 1 23 |P-112 Pin - 1/4’0OD X 3/4” Length 2
11 | W-171 Washer - 1/2” Nylon 4 24 1400163 Spring 1
12 200261 | Spring 1 25 | B-150 Bolt - 5/16”-18 X 2-1/2” Eye 1
13 [ 200249 | Keeper - Rod Brake 2 26 |200265 All Thread - 5/167-18 X 12" 1
14 | B-101 Bolt - 1/47-20 X 1/2” 4 27 [ N-103 Nut - 5/16”-18 4

20







mIviFe niinnnen

LINnIE OUITUTI T k1.
IRON EAGLE BODY COMPONENTS (CONT’D)

REF  PART# DESCRIPTION Qty
1 1400308 |Panel - Gauge 1
2 |[400318 | Panel - Inset Tank Right 1
3 1400317 [ Panel - Inset Tank Left 1
4 |B-103 Bolt - 1/4”-20 X 1/2” Stainless 17
5 500037 [ Meter - Hour/Tachometer 1
6 |[600072 | Cable - Choke 1
7 |[500016 | Switch-PTO 1
8 500017 [ Switch - Ignition 1
9 500018 [ Key - Ignition Molded 1
10 | 400311 | Tank - Storage Molded Left
11 | 400298 | Tank - Fuel Molded Right
12 140218 Cable - Seat 1
13 |1 400307 |Pan - Floor 1
14 | B-107 Bolt - 5/16”-18 X 3/4” 12
15 | W-113 Washer - 5/16” Flat 10
16 | N-103-W | Nut - 5/16”-18 Whiz Flange 2
17 | N-131 Nut - 5/16”-18 Nyloc 2
18 | 400310 |Pan - Seat 1
19 | 400301 | Spring - Seat 3
20 [B-108 Bolt - 3/8”-16 X 1” 5
21 | W-125 Washer - 3/8” Nylon 2
22 [W-104 Washer - 3/8” Flat 3
23 | N-107 Nut - 3/8”-16 Nyloc 2
24 [ N-108 Nut - 3/8"-16 Whiz Flange 3
25 1400328 [ Seat - Michigan 1
26 [ N-103-W | Nut - 5/16”-18 Whiz Flange 4
27 [W-118 Washer - 5/16” Fender 4
28 (400186 | Switch - Seat 1
29 [B-292 Bolt - 1/4”-20 X 3/4” Round Phillips 2
30 | B-300 Screw - #4 X 3/8” Phillips Truss Head 2
31 1400297 | Assembly - Throttle 1
32 | B-258 Bolt - M5-.8 X 16mm 2
33 [W-180 Washer - M5 Lock 2
34 | N-179 Nut - M5-.8 2
35 400323 | Tape - Traction 1

22




REF PART# DESCRIPTION Qty

1 1600144 Engine - 23Hp
1A | 600145 Engine - 25Hp

REF PART# DESCRIPTION Qty
8 |[K-103 Key - 1/4” X 17 Square

B-317 Bolt - 3/8” Self Tapping 9 1600106 |Hose - Drain Oil 3/8”

300474 Pulley - Drive 10 | 600103 | Cap - Drain Oil

500067 Clutch - Electric 11 [ C-117 Hook - S

B-216 Bolt - 7/16”-20 X 3” 12 | 600157 | Muffler - 23Hp & 25Hp

W-108 Washer - 7/16” Split Lock 13 [B-184 Bolt - 5/16”-24 X 3/4” Socket Head

[EL G IS (I RSN IEEN N AN SN

N|o|loa|h~|W|IN
NG I G QN LN LN RIS NN

W-144 Washer - 7/16” Belleville SS 14 | N-103-W | Nut - 5/16”-18 Whiz Flange

23




nNIVIFE NIINNN

LINIE UITUT T &6
IRON EAGLE WIRING HARNESS
PART# 500068

KILL START
CLUTCH TILT RELAY RELAY %éJLTA%H
IGNITION SWITCH PURPLE
SWITCH BLSQMTCH BLue  GROUND YELLOW YELLOW
[ ] C O] D
)| B
o |2 il E;FD = =Y e
| 2 J==Rsil == o
wl BLACK ® - éL p
=l WHITE BLACK 0 5 S u
) S (N N O A AR 0.0 ) I B [a) [ -
‘ s
PURPLE _IpLack : .
BLACK I
PINK -
. BLACK
= BLACK
s 4z
TO STARTER |
"""""""""""""""""
¢ /smrtR\ B ;
s | SoLENoD [l 5
20253 -
FROM BATTERY
-
(@)
=
&4 DD GREEN
L
ABE
[aa}
——— GREEN
=g 0 M () ==l o]
Steering Lever Seat Pig Tail Steering Lever
PART# DESCRIPTION Qaty
500069 Cable - Battery Red 8” 1 PART# DESCRIPTION Qty
500068 Harness - Wiring IE 1 500019 Switch - Electric Brake/Seat 3
500067 Clutch - Electric 5.5” 5218-116A 1 500044 Module - Delay Timer 1
500037 METER - HOUR / TACH 1 500062 Pigtail - Wiring Clutch 1
500035 Harness - Electric Switch Seat 1 65510 Relay - Kill/Start/Clutch 3
500021 Cable - Negative Black Battery 1 20225-B Boot - Battery Positive 1
500020 Cable - Positive Red Battery 1 20226-B | Cable - Battery 12” 1

24




nivir Niin n

UiIAIR UITUI l [ ]}

General Bolt Torque Specifications
STANDARD DRY TORQUE IN FOOT-POUNDS

Bolt |Coarse |SAE |SAE |[SAE |SAE |SAE |SAE
Size |Thread [0-1-2 |Grd. 3 | Grd. 5 [Grd. 6 | Grd. 7 [ Grd. 8
Inch- | /Inches | 28 | G0 | oo | Cabon | Carbon | Carbon
es Steel Steel HeatT. | Treat. Alloy | Alloy
Steel Steel Steel Steel
1/4 20 6 9 10 12.5 13 14
5/16 |18 12 17 19 24 25 29
3/8 16 20 30 33 43 44 47
7/16 |14 32 47 54 69 71 78
1/2 13 47 69 78 106 110 119
9/16 |12 69 103 114 150 154 169
5/8 11 96 145 154 209 215 230
3/4 10 155 234 257 350 360 380
7/8 9 206 372 382 550 570 600
1 8 310 551 587 825 700 840
1-1/8 |7 480 794 872 1304 [1325 |1430
1-1/8 |7 675 1105 [1211 |1815 |1825 |1975

To determine the torque for a fine thread bolt, increase the
above coarse thread ratings by 9%.

25




26




27




28




DIXIE CHOPPER

6302 E. County Road 100 North
Coatesville, IN. 46121
Phone 1-765-CHOPPER
www.dixiechopper.com

Dixie Chopper, Magic Circle, and the Magic Circle Atom Logo are all trademarks of Magic Circle Corporation
and may not be reproduced without permission.

Printed In USA
Specifications and instructions subject to change without notice.
Print Date 06/09




